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Tsunami 8000
MP-8100

Ethernat 1 MAC-Addr.: 0020A5B3FT791
Ethernet 2 MAC-Addr.: 0020A6B3FT92

Wireless MAC-addr.: OQD026F592T0F
= 09LT23010030

- 76705

PR
RO

Proxim Wireless Corporation
Model :MP-8100-BSU-US
FCC ID: HZB815058

This device complies with Part 16 of the FCC Rudes.
Cparation is subject to the follewing two conditions:

{1} This device may not cause harmiul interference,

(2} This device must accept any interference received,
including interferance that may cause undesired operation.

Tsunami 8000
MP-8100-BSU-US

C€E2155Q —

cus usten P/D

(L.T.E)
45DH "Rain Proof”

Certified Radio Inside

Refer to user documentation for
regulatory details and all radio approvals

Input: 48Vdc——0.67 A
Power over Ethermet

CAUTION: For use with power adapters
specified for this product anly

Made in TAIWAN
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Tsunami 8000
MP-8100

Ethernet 1 MAC-Addr.: 0020A6C16532
Ethernet 2 MAC-Addr.: 0020ABC16533
Wireless MAC-Addr.: 00026FBEBSE
sp- 09LT2304 0021

pty: 76706

This device complies with Part 15 of the FCC Rules.
Cperation is subject to the following two conditions:
{1] This devics may not cause harmful interference,
(2] Thiz device must accept any imterference received,
including interference that may cawse updesired operation,

regulatory details and all radio approvals

Proxim Wireless Corporation
Model : MP-8100-SUA-US
FCC ID: HZB815058

Tsunami 8000
MP-8100-3U4-U5

C(€E2155Q

—
C US LISTED RainProof
{I.T.E}
450H

Certified Radio Inside

Refer to user documentation for

CAUTICOMN: For use with power adapiers

Input: 48Vdc——0.67 A
Power over Ethemet

specified for this product only

Made in TAIWAN




A TUVRheinland®

www.tuv.com Appendix 4
Priufbericht - Nr.: 02422101 001 Seite 4 von 6
Test Report No. Page 4 of 6
Tsunami 8000
MP-8100

Ethernet 1 MAC-Addr.: 0020ABC16530

Ethernet 2 MAC-Addr.: 0020A6C16531
Wireless MAC-Addr.: Q0026FBSE9A
e 09LT23010032

h: TETOT

Proxim Wireless Corporation
Model : MP-8150-SUR-US

FCC ID: HZB815058

This device complies with Part 15 of the FCC Rules
Cperation Is subject to the following tevo conditions:
(1} This device may not cause harmful interferencs,
(2} This device must accept any interference received,
ireluding interference that may cause undesired operation.

F@ Tsunami 8000
MP-8150-SUR-US

CE2155Q —

(I.T.E)
45DH

Certified Radio Inside

Refer to user documentation for
regulatory details and all radio approvals

Input: 48Vdc——0.67 A

Power over Ethernet

CAUTION: Far use with power adapters
specified for this product only

Made in TAIWAN

C @ US LISTED ‘Rain Proof"
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Tsunami 8000
QB-8100

Ethernet 1 MAC-Addr.: Q020AEC16534
Ethernet 2 MAC-Addr.: 0020ABC16535
Wireless MAC-Addr.:  00026FB&BSB

r -09LT23010033

M 76946
[T

Proxim Wireless Corporation
Model : QB-8100-EPA-US
FCC ID: HZB815058

Thie device complies with FPart 15 of the FCC Rules.
Cperation is subject to the following two conditions:

(1) This device may nol cause harmful interference,

(2) This device must accept any interference recelved,
including imterferance that may cause undesired operation.

Tsunami 8000
QB-8150-EPA-US
C€ 21550 ﬁ

@es s RS

450H "Rain Proof”

Certified Radio Inside

Refer 1o user documentation for regulatory
details and all radio approvals

Power over Ethernet

Input: 48%dc——0.67 A

CAUTION: For use with power adapters
specified for this product only

Made in TAIWAN
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Tsunami 8000
QB-8100

Ethernet 1 MAC-Addr.:  0020AGC16538

Ethernet 2 MAC-Addr.: Q020A6C16539
Wireless MAC-Addr.: 00026FBEBSC

| -09LT23010037

P - TEB21

Proxim Wireless Corporation
Model : QB-8150-EPR-US

FCC ID: HZB815058

This device complies with Fart 15 of the FCC Rules,
Operation is subject to the folowing bwo conditions
{1} This device may not cause harmful mterference,
{2) This device must aceept any interfference received,
including interference that may cause undesired operation,

Tsunami 8000
€21550 E

| w—
C us usten ReliS
L.T.5) “Rain Froof”

Certified Radio Inside

Refer to user documentation for requlatory
details and all radio approvals

Power over Ethernet

Input: 48Vdc ——0.67 A

CAUTION: For use with power adapters
specified for this product only

Made in TAIWAN




